
Masini de taiat asfalt_beton 

MTA505L_MTA505H



PATR NO. QUANTITY

CNQ20A001 Handle Lever M10 2

CNQ20A002 Cap Nut M10 1

CNQ20A003 Handle Lever Bolt 2

CNQ20A004 Flat Washer φ10 18

CNQ20A005 Cylinder Bolt M8 2

CNQ20A006 Lifting Handle 1

CNQ20A007 Nut with Washer M10 2

CNQ20A008 Outer Hexagonal Bolt M8X30 6

CNQ20A009 Spring Washer φ8 22

CNQ20A010 Flat Washer φ8 22

CNQ20A011 Bearing&bracket LF203 2

Masini de taiat asfalt_beton 

MTA505L_MTA505H

DESCRIPTION

CNQ20A012 Jackscrew 1

CNQ20A013 Position Plate 1

CNQ20A014 Jackpost Assy 1

CNQ20A015 Outer Hexagonal Bolt M12X45 1

CNQ20A016 Spring Washer φ12 10

CNQ20A017 Washer φ12 14

CNQ20A018 Locknut M12 2

CNQ20A019 Outer Hexagonal Bolt M10x35 5

CNQ20A020 Wheel 1

CNQ20A021 Outer Hexagonal Bolt M8X25 9

CNQ20A022 Turbo Shaft 1

CNQ20A023 Locknut M10 6

CNQ20A024 Worm 1

CNQ20A025 Washer φ10 1

CNQ20A026 Spring Washer φ10 18



CNQ20A027 Clamp Bolt 1

CNQ20A028 Flat Key 5X5X25 1

CNQ20A029 Handle Rubber Sleeve 2

CNQ20A030 Handle 1 set=2 pcs

CNQ20A031 Outer Hexagonal Bolt M10x25 4

CNQ20A032 Knob M8 4

CNQ20A033 Wrench 32 1

CNQ20A035 Handle Sleeve 1

CNQ20A036 Water Tank Frame 1

CNQ20A037 Ball Nut 1

CNQ20A038 Lock Spring Pin 1

CNQ20A039 Lock Core 1

CNQ20A040 Lock Spring 1

CNQ20A041 Handle Sleeve 2 1

CNQ20A042 Blade Cover 1

CNQ20A043 Clamp 2

CNQ20A044 Dirtproof Plate 1

CNQ20A045 Nut with Washer M8 6

CNQ20A046 Washer φ8 11

CNQ20A047 Cross Bolt M8x16 1

CNQ20A048 Water Pipe 1

CNQ20A049 Water Tap 1

CNQ20A034 Cover of water tank 1

CNQ20A050 Water Tank 1

CNQ20A051 Water Tank Washer 1

CNQ20A052 Wrench 34 1

CNQ20A053 Throttle Lever 1

CNQ20A054 Pointer Arm 1

CNQ20A055 Pointer Wheel Shaft 1

CNQ20A056 Pointer Wheel 1



CNQ20A057 Circlip 1

CNQ20A058 Outer Hexagonal Bolt M12x35 1

CNQ20A059 Cap Nut M8 1

CNQ20A060 Pedal 1

CNQ20A061 Dirtproof Plate 1

CNQ20A062 Shift Arm 1

CNQ20A063 Knob M8x40 1

CNQ20A064 Base Plate 1

CNQ20A065 Spring 1

CNQ20A066 Outer Hexagonal Bolt M10x30 1

CNQ20A067 Spring Fix Assy 1

CNQ20A068 Fix Bolt 1

CNQ20A069 Protective Frame 1

CNQ20A070 Outer Hexagonal Bolt M8X16 7

CNQ20A071 Outer Hexagonal Bolt M12x40 4

CNQ20A072 Belt Cover 1

CNQ20A073 Belt 13x864LI 4

CNQ20A074 Bigger Washer φ8 1

CNQ20A075 Flat Key 7x7x40 1

CNQ20A076 Pulley,engine 1

CNQ20A077 Engine 1

CNQ20A078 Engine Support Plate 1

CNQ20A079 Outer Hexagonal Bolt M12x120 1

CNQ20A080 Outer Hexagonal Bolt M12x35 4

CNQ20A081 Outer Hexagonal Bolt M8X45 4

CNQ20A082 Rear Wheel 180-50-140 1

CNQ20A083 Axle Sleeve,R.wheel 1

CNQ20A084 Bearing SB204 2

CNQ20A085 Bearing&bracket PP204 2

CNQ20A086 Flat Key 8x7x25 2



CNQ20A087 Axle Circlip φ20 1

CNQ20A088 Axle,R.wheel 1

CNQ20A089 Flat Key 8x7x35 1

CNQ20A090 Clutch 1

CNQ20A091 Worm Gear 1

CNQ20A092 Axle Spacer,R.wheel 1

CNQ20A093 Axle Circlip φ25 1

CNQ20A094 Rear Wheel 1

CNQ20A095 Bearing, Rear Wheel XGB6204RS 2

CNQ20A096 Trolley Wheel Frame 1

CNQ20A097 Bearing& Bracket FKP204 2

CNQ20A098 Indicator Needle 1

CNQ20A099 Front Wheel 2

CNQ20A100 Bearing 6203 4

CNQ20A101 Circlip φ17 2

CNQ20A102 Locknut M16 1

CNQ20A103 Spring Washer φ16 1

CNQ20A104 Flat Washer φ16 1

CNQ20A105 Belt Pulley 1

CNQ20A106 Rear Bearing& Bracket FKP204 2

CNQ20A107 Principal Axis 1

CNQ20A108 Pin Φ6 1

CNQ20A109 Inner Flange 1

CNQ20A110 Flange Adapter 1

CNQ20A111 Outer Flange 1

CNQ20A112 Principal Axis Nut 1




